Rl VE A

' A
“fOA SO
e i 'Eg' el
b \P Ly
rﬂ'ﬁ _'._‘“_LF-J"
CINTREATY &
BUREAU TR
VERITAS NARL Acoredited Lab
TEST REPORT
Test order / Report No.  BVIPL f ADMIXTURE : 25965 F / 6344 / 2025 Date: 22/01/2025
Date of Recaipt ; 19/01/2025 LILR: TS 165782100240
ADD CHEM INDUSTRIES
506, Prisha Apartment, Behind Kamala Arcade, Rabale, Navi Mumbal - 400701
TEST REPORT ON ANALYSIS OF ADMIXTURE
Source of sample t Sample Supplied by the Customer
Mo of Samples Tested o 01 {One only)
Customer's Referenced ! Letter Dt. 19/01/2025
Siten o [EEE
Client Name # . Bharat Construction Company (Bombay)
Sample Detallss : ACI Plast 4014 UT
Lah Reference Ne. . 20257 JAM /000156
Period of Test ¢ 21/01/2025 to 22/01/2025
Test Methad . 15:9103 - 1999 (Reaffirmed 2013} and 1S : 6925 - 1973 [Reaffirmed 2013)
5l Requirements as per
No Test Conducted Raniits 15:9103-1999 (Reaffirmed 2013)
1 1479 0.95 T=AC<1.05T7
Ash Content (AC) (% by mass) T- Manufacturer's stated value |
3 bOry Matenal Content (DMC) {% by 39,69 D95 T <DMC<1.05T
mass) ’ T— Manufacturer's stated value
. Within 10 % of the value or within 0.2
3 Chloride content (% by mass) <0.010 | percent whichever is greater as stated by
the manufacturer
4 | pH | 870 Minimum 6.0
S ' ithin 0.02 of the valua stated by th
5 | Relative Density 1.241 Wikhin0.02 0 the ygiue Satee Sy e
manufacturer

# Asfurnished by the customer

Note:l. The Results relate anly to the samples tested,
2. Report shall not be reproduced, except in full, without the written approval of the lab,
3. Any correction invalidates this report.

For Bureau Veritas (India) Put, Ltd.
Construction Services Laboratory

Dinesh Gaikwad
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Authorised Signatory
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BUREAU

VERITAS NARL Aceredited Lab

TEST REPORT

Test arder [ Bepart No. BVIPL / ADMIXTURE : 25006 O /6663/2025 Cate - 1807172025
Dateof Recelpt © 16/01/2025 ULR- STC1235000048720033F
ADD CHEM INDUSTRIES
566, Prisha Apartment, Behind famala Arcade, Rabale, Nav| Mumdal - 400701
TEST REPORT ON ANALYSIS OF ADMIXTLIRE
Source of sample i Sample Supplied by the Customer.
Mo of Samples Tested {01 {Dneonly)
Customer's Refarancel  Letter Dt 16/00/2025
Projects . Turbhe
Lah Reference Wumber ¢ 2025/ 1CC ) 6334
Client Nama # +  Bharat Canstruction Company [Bombay)
Sample Details § ¢ CACHMast PCE2S
Perind of Test 17/ 0L/ 202570 16 01/ 2025
Tiest Method {15 9103 -1859 (Reaffirmed 2013) and 15 ; 6925 - 1973 (Reaffirmied 2013)
Reguirements as per
Sy Test Conducted i 15:9103-1996 [Reaffirmed 2013]
1
: 196 095 T=sAC<IO5T |
3 | Ash Content {AC) (% by mass) T=Manufalturer's stated value
I = . 0.057T sDMC=1057 |
2 Dry Matesial Content (DAMC) {5 By mass) 178 i P ol i
Within 10 % of the valug or within 0.2 percent |
: Chiaride ¢antant {% by mass) <[1,010 whichevar is greater as stated by the
manufacturer
| & pH 5.07 Minimum 6.0
| Within 0.02 of the value-stated by the
l g Aelative Density . 1078 manutacturar
&# A5 furnished by the customer
Motzl 1. The Results relate only 1o the samples fested.
2. Report shall not ba reproduced, axcept in full, withaut the written approval of the |ab
3, Any correction [nvalidates this report.
Eor Bureau Veritas (indin) Put, Led,
Construction Services Laboratary
Dinesh Gaikwad
Lab MeHarge-Chemical
Authorised Signatory
-
Burcau Veritas (India) Pyt Lid. - Gesstruction Services Laloratory
Plor ™Mo BB TTO Inde Avea, OHT Thane .i".':-|:':ll Hod, MLLLC . Liishi, M umbgd - 200 F08 I LM
el 221 30954870 . salivmrem i in hireisveniancom fudmalsbonizesin o blrvsuves e & e DUre DT C0 LT

CINe Dra2eM 2001 1T 13402



